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TEST REPORT

Report number : JPD-TR-17130-0
Issue date : June 5, 2017

The device, as described herewith, was tested pursuant to applicable test procedure and complies with
the requirements of;

FCC Part15 Subpart C

The test results are traceable to the international or national standards.

Applicant :  KYOCERA Corporation

Equipment under test (EUT) : Mobile Phone

Model number . EA34
FCCID . JOYEA34
Date of test : April 28, 2017
May 15, 16, 18, 19, 30, 2017
Test place . TUV SUD Zacta Ltd. Yonezawa Testing Center

5-4149-7, Hachimanpara, Yonezawa-shi,

Yamagata, 992-1128 Japan

Phone: +81-238-28-2881 Fax: +81-238-28-2888
Test results . Complied

The results in this report are applicable only to the equipment tested.

This report shall not be re-produced except in full without the written approval of TUV SUD Zacta Ltd.
This test report must not be used by the client to claim product certification, approval, or endorsement
by NVLAP, NIST, ILAC-MRA, or any agency of the federal government.
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1. Summary of Test
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1.1 Purpose of test

It is the original test in order to verify conformance to FCC Part 15 Subpart C.

1.2 Standards

CFR47 FCC Part 15 Subpart C

1.2.1 Test Methods

ANSI C63.10-2013, KDB 558074 D01 DTS Meas Guidance v04

1.2.2 Deviation from standards

None

1.3 List of applied test to the EUT

== it_e ms Test items Condition Result
Section
15.247(a)(2) (%'IS;; I)?:andW|dth / Occupied Bandwidth Conducted PASS
15.247(b)(3) FI;/Ioe:;/(lenljum conducted (average) output Conducted PASS
15.247(d) Ear}d I_Edge Compliance of RF Conducted Conducted PASS
missions

15.247(d)
15.205 Spurious Emissions nggi:fézd PASS
15.209
15.247(d)
15.205 Restricted Bands of Operation Radiated PASS
15.209
15.247(e) Transmitter Power Spectral Density Conducted PASS
15.207 AC Power Line Conducted Emissions Conducted PASS

1.3.1 Test set up

Table-Top

1.4 Modification to the EUT by laboratory

None

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17130-0

FCC ID: JOYEA34
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2. Equipment Under Test

2.1 General Description of equipment

EUT is the Mobile Phone.

2.2 EUT information

Applicant

Equipment under test

Trade name
Model number
Serial number
EUT condition
Power ratings
Size

Environment

Terminal limitation

RF Specification
Protocol

Frequency range

Number of RF
Channels
Modulation type

Data rate

Channel separation

Output power

Antenna type

Antenna gain

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi, Kanagawa,
g’i%?w?a: +81-45-943-6253 Fax: +81-45-943-6314

Mobile Phone

Kyocera

EA34

N/A

Pre-Production

Battery: DC 3.8V

(W)73.0 x (D) 8.9 x (H) 146.0 mm

Indoor and Outdoor use

-20°Cto 60°C

IEEE802.11b, IEEE802.11g, IEEE802.11n (HT20)

IEEE802.11b /11g/11n (HT20): 2412MHz-2462MHz

11 Channels

IEEE802.11b: DSSS (DBPSK, DQPSK, CCK)

IEEE802.11g / n (HT20) : OFDM (BPSK, QPSK, 16QAM, 64QAM)
IEEE802.11b: 1, 2, 5.5, 11Mbps

IEEE802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps

IEEE802.11n (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65Mbps
IEEE802.11n (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2Mbps

5MHz
50.443mW (IEEE802.11b)
98.560mW (IEEE802.11g)
87.902mW (IEEE802.11n: HT20)

Internal antenna

-0.2dBi

Report number: JPD-TR-17130-0
FCC ID: JOYEA34



2.3 Variation of the family model(s)

Not applicable
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2.4 Operating channels and frequencies

Channel Frequency [MHZz]
1 2412
2 2417
3 2422
4 2427
5 2432
6 2437
7 2442
8 2447
9 2452
10 2457
11 2462
2.5 Operating mode
The EUT had been tested under operating condition.
There are three channels have been tested as following:
Tested Channel Frequency [MHz]
Low 2412
Middle 2437
High 2462

The pre-test has been conducted to determine the worst-case mode from all possible combinations between

available modulations, data rates.

Tested Channel Modulation Type Data Rate
Low, Middle, High IEEE802.11b: DSSS 1Mbps
Low, Middle, High IEEE802.11g: OFDM 6Mbps
Low, Middle, High IEEE802.11n (HT20 LGI): OFDM MCSO0 (6.5Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z to compare

the level, and the maximum noise.

The worst emission was found in X axis and the worst case recorded.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17130-0

FCC ID: JOYEA34
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2.6 Operating flow

[Tx mode]
i) Test program setup to the DM tool
ii) Select a Test mode
[[EEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High: 2462MHz

iii) Start test mode

[Rx mode]
i) Test program setup to the DM tool
ii) Select a Test mode
[[EEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High: 2462MHz

iii) Start test mode

TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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3. Configuration of equipment

3.1 Equipment(s) used

No. Equipment Company Model No. Serial No. | FCCID/DoC | Comment
1 | Mobile Phone KYOCERA EA34 N/A JOYEA34 EUT
2 | AC Adapter au N/A N/A N/A *
*: AC power line Conducted Emission Test.
3.2 Cable(s) used
No. Cable Length[m] Shield Connector Comment
a | Micro USB cable (for AC Adapter) 1.0 Yes Metal *
*: AC power line Conducted Emission Test.
3.3 System configuration
1. Mobile Phone
(EUT)
micro USB a. 2. AC Adapter AC 120V
60Hz

Note1: Numbers assigned to equipment or cables on this diagram correspond to the list in “3.1 Equipment(s) used” and “3.2 Cable(s) used”.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17130-0
FCC ID: JOYEA34
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4. DTS Bandwidth / Occupied Bandwidth (99%)

4.1 Measurement procedure
[FCC 15.247(a)(2), KDB 558074 D01 v04, Section 8.2]

The bandwidth at 6dB down from the highest inband spectral density is measured with a spectrum analyzer
connected to the antenna terminal, while EUT is operating in transmission mode at the appropriate center

frequency.

The spectrum analyzer is set to;

a) RBW = 100kHz.
b) VBW = 3 x RBW.

c) Sweep time = auto-couple.

d) Detector = peak.

e) Trace mode = max hold.

- Test configuration

EUT

Coaxial cable

4.2 Limit

The minimum permissible 6dB bandwidth is 500kHz.

4.3 Measurement result

Date
Temperature
Humidity
Test place

May 30, 2017

240 [C]

48.0 [%]

Shielded room No.4

Attenuator

Spectrum
Analyzer

Test engineer

[IEEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]

Tadahiro Seino

DTS Bandwidth [MHz]
Channel Frequency [MHz]
IEEE802.11b IEEE802.11g 'EE(EfT%; !
Low 2412 8.576 16.414 17.614
Middle 2437 9.047 16.429 17.634
High 2462 8.585 16.405 17.627
Occupied Bandwidth (99%) [MHz]
Channel Frequency [MHz]
IEEE802.11b IEEE802.11g 'EE(EIE.‘F(’Z%; !
Low 2412 13.293 16.545 17.708
Middle 2437 13.215 16.542 17.695
High 2462 13.309 16.550 17.702
TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0

Test Report Rev.FCC-C3.1

FCC ID: JOYEA34
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4.4 Trace data
[IEEE802.11b]

Channel Low
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Occupied Bandwidth
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TUV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1
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[IEEE802.11g]

Channel Low

Ref 18 dBm Areen 28 dB

Sassmmsm

LgAv |
Cenver 2,412 €0 GHz Span 30 MHz
#Ras BH 100 kHz JEH 300 Mz Sweep 2.867 ms (1001 prs)

Occupied Bandwidth Oce BN 7 Pur 9400 1
16.5452 MHz % dB  -E.00 48

&/ | J,rwm_unm_.r“w_;k.\s._;mw_ 3

Transmit Freq Error 17,938 kHz
# dB Bandwidth 15,414 MHz
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N
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sPaak | -
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LI

48/ | 5 Q...wmmw.w .,-J'l-..\-:.n..d...-u'\.,_-_f,‘,.,}\,? P}
Moo | | | | B, TTOREW

LgAv |

Cancer 2,437 €9 GHz Span 38 MHz
sRes BH 189 kHz WEN 300 kHz Swanp 2,857 ms (LBAL prsd
Occupied Bandwidth Occ BH X Pwr  99.00 7
16.5419 MHz xdb 600 dB

Transmit Freq Error 5,328 kHz
» dB Bandmidth 16424 MHz

Channel High

Ref 18 dBm Areen 20 dB

tPaak [ A

Leg |
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| Iy R
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16.5581 MH= % dB B8 8

Transmit Freq Error  -12.33] kHz
¥ dB Bandwidth 16,405 MHz

TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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[IEEE802.11n (HT20)]

Channel Low

LgfAv |

Kl :-.:’.E IR -
Center 2,412 &8 GHz
#Ras BH 100 kHz

Occupied Bandwidth
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e
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i ek
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TUV SUD Zacta Ltd.
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5. Maximum Conducted Output Power

5.1 Measurement procedure
[FCC 15.247(b)(3), KDB 558074 D01 v04, Section 9.1.3]

The peak power is measured with a power sensor connected to the antenna terminal, while EUT is operating
in transmission mode at the appropriate center frequency.

- Test configuration
Power sensor /
EUT Attenuator | Power meter
Coaxial cable
5.2 Limit
1W (1000mW)or less
5.3 Measurement result
Date : May 30, 2017
Temperature : 240 [C]
Humidity : 48.0 [%] Test engineer
Test place . Shielded room No.4 Tadahiro Seino

TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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[[EEE802.11b]
Battery Full
Center
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mWw) (mW)
(MHz)
Low 2412 6.38 10.53 16.91 49.091 =1000 PASS
Middle 2437 6.21 10.53 16.74 47.152 =1000 PASS
High 2462 6.50 10.53 17.03 50.443 =1000 PASS
[IEEE802.11g]
Battery Full
Center
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mW) (mW)
(MHz)
Low 2412 747 10.53 18.00 63.139 =1000 PASS
Middle 2437 9.41 10.53 19.94 98.560 =1000 PASS
High 2462. 7.40 10.53 17.93 62.130 =1000 PASS
[IEEE802.11n (HT20)]
Battery Full
Center
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mWw) (mW)
(MHz)
Low 2412 8.91 10.53 19.44 87.902 =1000 PASS
Middle 2437 7.29 10.53 17.82 60.492 =1000 PASS
High 2462 7.44 10.53 17.97 62.647 =1000 PASS
Calculation;

Reading (dBm) + Factor (dB) = Level (dBm)

10logP = Level (dBm)
P= 10(Maximum Peak Output Power / 10) (mW)

Report number: JPD-TR-17130-0

TOV SUD Zacta Ltd.
FCC ID: JOYEA34

Test Report Rev.FCC-C3.1
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6. Band Edge Compliance of RF Conducted Emissions

6.1 Measurement procedure
[FCC 15.247(d), KDB 558074 D01 v04, Section 11.0]

The Band Edge is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = Arbitrary setting. (Setting suitable for measurement.)
b) RBW = 100kHz.

c) VBW 2 3 x RBW

d) Sweep time = auto-couple.

e) Detector = peak.

f) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

6.2 Limit

In any 100kHz bandwidth outside the frequency band the radio frequency power that is produced by the intentional radiator
shall be atleast 20dB below that in the 100kHz bandwidth within the band that contains the highest level of the desired power.

TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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6.3 Measurement result

Date : May 30, 2017
Temperature 240 [C]
Humidity : 48.0 [%] Test engineer
Test place . Shielded room No.4 Tadahiro Seino
IEEE802.11b]
RF Power Band-edge | Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -4.35 2398.96 -50.53 46.18 At least 20dB below from peak of RF PASS
High 2462 -4.31 2487.18 -65.19 60.88 At least 20dB below from peak of RF PASS
IEEE802.11g]
RF Power Band-edge | Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -12.30 2399.52 -47.68 35.38 At least 20dB below from peak of RF PASS
High 2462 -11.99 2483.50 -62.13 50.14 At least 20dB below from peak of RF PASS
IEEE802.11n (HT20)]
RF Power Band-edge | Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -12.24 2399.84 -45.84 33.60 At least 20dB below from peak of RF PASS
High 2462 -11.97 2483.66 -59.02 47.05 At least 20dB below from peak of RF PASS
TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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Zacta
6.4 Trace data
[IEEE802.11b]
Channel Low
Hierl 2358 90 GHz
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Cantar 2,489 &9 GHz Span S8 MHz
shea BH 199 kHz sUEH 200 kHz Sweap 7667 ms (LA8L prs)
Markar Trace Typae X fxis fimplitude
1 o3 Frég 2.398 BE GHz 50,53 d8e
2 a3 Fraq 2,480 B ks -E.51 B
3 i1y Fraq 2.411 52 Ghs -4,35 déin
Channel Hiﬁh
Hierl 2437 1% GHz
Raf 18 dBm Areen 28 4B -65.19 dBm
sPask [ e e— e
Loa
18
48/
o
=24.3 |
dBm
LaAv i T
Wosl i
Cantar 2,453 50 GHz Span S8 MHz
shea BH 199 kHz sUEH 200 kHz Sweap 7667 ms (LA8L prs)
Markar Trace Typae X fxis Amplitudo
1 o3 Frég 2.487 18 Gz <E5.14 d8s
2 a3 Fraq 2.463 50 Gl -67.41 B
3 i1y Fraq 2.462 54 G 4,31 déin
TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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Zacta
[IEEE802.11g] t

Channel Low

Hierl 2’.3‘3-! !2 oHz

Ref 18 dBm Areen 28 dB =47.68 dBm
aPadk [ S L s Sl e
Log
1@
48/
L
=323
dBm
LagHw
viosel . ——
Canter 2,469 0 GHz apan 58 MHz
sRas BH 180 kHz sUEH 300 kH=z Sweep 7667 ms (1081 pes)
Markar Trace Typa x fxis fimplitude
1 1 Freg 2.399 52 BHz -47.68 dBn
s 1) Fraq 2,480 B0 Gl -40.81 dBa
d 1) Fraq 2.419 52 GHs =108 din
Channel High
Hier] 2’.4!! I_-ﬂ faHz
Raf 18 dBm Areen 28 dB -B2.13 dBm
Pask [ S e i ram e
Log |
1@ '

= .

=328 3
dEm I 4 4 - 4 4 4 4
LafAv : i .

wose . —
Cantar 2,483 58 GHz Span 58 MHz
sRas BH 199 kHz SUEH 300 kHz Sweep 7.667 ms (1081 pesk

Markar Trace Typae X fixis faplitude

1 a4 Frag 2.483 50 Gz -E2.13 d8n

2 8- Frag 2.483 50 GHs -E2.13 dBa

El ) Fraq 2,455 T4 Ghz =11.99 didw

TUV SUD Zacta Ltd.

Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1

FCC ID: JOYEA34
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Zacta
[IEEE802.11n (HT20)] t

Channel Low

Hierl 2’.3‘3-! 84 GHz

Ref 18 dBm Arten 2@ dB -45.84 dBm
Pask [— kbt St i i
1@ | | -
48/ . J)M .
o
=322
dBm
LagHw
oS L I —
Cenver 2,469 &9 GHz opan 58 MHz
sRas BH 180 kHz sUEH 300 kH=z Sweep 7667 ms (1081 pes)
Markar Trace Typa X fxis fmplitude

1 13 Freg 2,399 84 6z -4, 04 dim

Fy 1 Fragq Z.480 @ Ghz -48.34 dEn

d 1) Fraq 2019 57 Ghz =124 din

Channel High

Hierl 2’.4!! bo bHz

Ref 18 dBm Arten 2@ dB ~53.82 dEim
Log I
18 4

o j | HM* |
4B : : - - —

LaFly ! } _- e T SE—
Cantar 2,483 58 GHz Span 58 MHz
sRas BH 199 kHz SUEH 300 kHz Sweep 7.667 ms (1081 pesk

Markar Trace Typae X fixig fimplitude

1 a4 Frag 2.483 B6 Gz -50.42 d8u

2 8- Frag 2.483 &0 GHs -50.78 dBw

El ) Fraq 2,455 T4 Ghz ~11.47 dén

TUV SUD Zacta Ltd.

Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1

FCC ID: JOYEA34
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7. Spurious emissions - Conducted -

7.1 Measurement procedure
[FCC 15.247(d), KDB 558074 D01 v04, Section 11.0]

The spurious emissions (Conducted) are measured with a spectrum analyzer connected to the antenna
terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = wide enough to fully capture the emission being measured.
b) RBW = 100 kHz.

c) VBW = RBW.

d) Sweep time = auto-couple.

e) Detector = peak.

f) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

7.2 Limit

In any 100kHz bandwidth outside the frequency band the radio frequency power that is produced by the intentional radiator
shall be at least 20dB below that in the 100kHz bandwidth within the band that contains the highest level of the desired power.

7.3 Measurement result

Date : May 30, 2017

Temperature : 240 [C]

Humidity : 48.0 [%] Test engineer

Test place . Shielded room No.4 Tadahiro Seino

[IEEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]

Frequency Limit
Channel [MHz] [dB] Results Chart Result
Low 2412 At least 20dB below from peak of RF | See the trace Data PASS
Middle 2437 At least 20dB below from peak of RF | See the trace Data PASS
High 2462 At least 20dB below from peak of RF | See the trace Data PASS
TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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7.4 Trace data
[IEEE802.11b]

Channel Low
30MHz-1GHz

Herl 49107 Hhz

1GHz-5GHz

Here 2458 GHz

Ref 18 dBm Arten 28 dB =78.9% dEm  Ref 18& dBm Aten 20 dB -65.26 dBm
Pask [— —— e oPagk [ — e
Loa Log - ! 4 1
18 14
4B/ 4B/
ol o
=25.7 =257
dEm | dEm
LagAw ——— 2. b LgAv
Stare 3.8 MHz Stop 1O98 & GHz  Stare 1,882 GHz Stop 5,808 GHz
shes BH 108 kHz SVEH 200 Mz Swoep 9273 ms (1881 pray  oRes BW 108 kHz oUEH 200 kHz Sweep 3823 ms (1081 pead
Marker  Trace Trpe X fxis Replitude Marker  Trace Trps X fmis fmplitude
i (4 0] Freg A%4.7 Mhz ~78.98 dis 1 (5] Frag 2.415 BHx -5.69 dims
Z 1y Frag 2,468 Gliz -B5.26 diw

5GHz-10GHz

10GHz-15GHz

1% Agient
Herl 7. bHz Hirl 14,209 GHz
Fof 18 dBm Areen 28 dB -67.63 dBm  Ref 1& dBm Aueen 20 dB =64.73 dBm
Pask | ekl T Paak | o LA o R
Log Log
13 14
a8/ 4B/
I |
! !
o | o | | | | | !
-25.7 | 257 | .
dEm $ T dEm | T T I T | ﬁ-
LgAw IW LgAv Ir—u . .
Stare 2088 GHz Stop 10,808 GHz  Srare 19,089 GHz Stop 15,808 GHr
sRlas BH 180 kHz sWEH 308 kHz Gwaap 477.9 ms (1801 prsy  sRas BW 108 kHz sUEH 308 kHz Swaap 477.9 ms (1081 pesy
Marker  Trace Trpe X Hxis fimplitude Marker  Trace Trps X f=is faplitude
1 (4 0] Freg 7.345 GHz -B7.63 dia 1 ap Freg 14.220 Gz -B4.73 dis

15GHz-20GHz

Hirl 1!..!! GHz

20GHz-25GHz

Hirl 24645 GHz

Rof 18 dBm Atten 20 dB ~65.59 dEm  Ref 18 dBm Fiteen 28 dB -52.85 dBm
(Pask [ e I
Log Log
18 1@
dB/ dB/
I
|
o |
-25.7 | s
dBm l "? O ]
LgAv |
wsl || I
Start 15,889
sRas B 109 kHz *UEH 300 iz Swaep 477.9 ms (1801 prsy  sRes BH 100 kHz SUEH 300 kHz Swaep 477.9 ms (1001 pes)
Markar Trace Type X fzis Fmplitude Markar Tracs Ty¥pe X Nxis fmplitude
1 [4 ] Frea 156,355 GHz -86.59 d8a 1 a1 Frag 24,545 Gz -52.85 dia
TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0

Test Report Rev.FCC-C3.1

FCC ID: JOYEA34



Page 22 of 74

Channel Middle
30MHz-1GHz

1GHz-5GHz

Merl 4762 HHz Mer2 2,309 GHz
SE;F 18 dBm Arten 28 dB -6%.52 dBm Aten 20 dB -66.82 dEm
sPaak [~ LE e e S R LA
Loa 1
18
dB/
I
o |
-254 |
dBm | 5 7
LoAw | L b d e — w1 Al et ]
| ! }
LA — I ! 1
Stare 39,8 MHz
sRas BH 100 kHz sUEH 308 kHz Swaep 9273 ms (1001 pesy  sRes B 108 kHz sUEH 308 kHz Sweap 3823 ms (1001 pead
Harkar  Trace Trre ¥ foxle fimplituda Harkar  Trace Trpe T fimplitude
1 o Frog 4782 Miz -£9.52 d2a 1 43 Froq 2440 Bhz -5.44 dEn
2 41y Froq 2.380 Gz -65.02 dia

5GHz-10GHz
T

Mirl SedS bHz

10GHz-15GHz

Hierl 1-1.36! bHz

Raf 18 dBm Atten 20 dB =67.43 dBm  Ref 18 dBm Ateen 20 dB
ePask [— LE e e WPaak [ Hal LSl
Log Leg
18 18
4B/ 48/
I

o o
=254 =254 |
dEm § dEm |
LAWY b ot camamts e, Lofv |

| ! | |
w52 v 2| [

~Stop 10,868 GHz
Swasp 4779 ms (1801 pra)

Start 2,089 GHz

shes BH 108 kHz SVEH 200 Mz

wica AL

Start 10,029 GHz
sRes BH 109 iz

oUEH 200 kHz

“Stop 15,000 GHz
Swasp 4779 ms (1601 pra)

X Wxis
B.O25 GHx

fimplitude

Marker  Trace Trpe
i -B7.43 dis

[s ] Fragq

Marker  Trace Trps
1 ap Freg

X Hxis
14,955 Gz

fRaplitude
-B4.25 dils

15GHz-20GHz

Hirl 1!.!4! GHz

20GHz-25GHz

Hirl 24,999 GHz

Rof 18 dBm Atten 20 dB -54.79 dBm  Ref 18 dBm Ftten 28 dB -52.75 dBm
Log Log
18 1@
dB/ dB/
| |
o | | a |
-254 | : 254 | :
dBm | g T T i dBm | T 1 ! ; ; od
b W
LgAw | eyt ot = I lr— e : - ?
Stare 15809 GHz Stop 20000 GHr  Stare 20,089 GHz Stop 25000 GHr
sRas B 109 kHz *UEH 300 iz Swaep 477.9 ms (1801 prsy  sRes BH 100 kHz SUEH 300 kHz Swaep 477.9 ms (1001 pes)
Markar Trace Type X Wzis fizplitude Markar Tracs Ty¥pe X W=is fimplitude
1 [4 ] Freq 15.545 Gz -64.79 dEa 1 a1 Frag 2a.860 Gz -B2.75 dia
TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0

Test Report Rev.FCC-C3.1

FCC ID: JOYEA34



Channel High
30MHz-1GHz

Raf 18 dBm
sPaak [T
Loa
18
dB/

Fieesn 28 dH

o
~24.8
dbim

LaAv

-

-
1 52

Page 23 of 74

Herl 581.4 Hhz
il LA

Stare 30,8 MHz

shas BH 109 kHz SUEH 308 kHz

Swaap 9273 ms (1001 pesd

| v s

1GHz-5GHz

Ref 19 dBm
sPeak [T
Log
18
4B/

Fisnan 28,81

i

Loy it

Mirl 2469 GHz
4.5 BN

Start 1,008 GHz

#has B 109 kHz SUEH 308 kHz

Sweap 3823 ms (1001 pead

X ke
SBLA Mhz

Markar  Traca Type
1 oy Freg

fimplituda
-78.38 dis

X fixie
24610 Ghz

Harkar  Trace Type
1 ay Frog

fimplitude
-4.76 dis

5GHz-10GHz

Hirl 6.'3!! bHz

10GHz-15GHz

Hirl 13,958 GHz
zE.L/ b

b

Raf 18 dBm Atten 20 dB -67.11 dBim  Raf 18 dBm Ateen 20 dB
ePask [— e aPaak [
Log Log
18 18
4B/ 48/
|
o 1]
-24.8 | =24,
dEm | T ‘1?. 1 1 dfim
F.GH'-' Ir‘u—‘-‘-"‘-‘w"-‘-—u"-' i 3 o lGHU whladl
| | !
w82 W o5

Start 5,099 GHz o

shes BH 108 kHz SVEH 200 Mz

~Stop 10,868 GHz
Swasp 4779 ms (1801 pra)

Start 10,029 GHz

sRes BW 189 kHz oUEH 200 kHz

~Stop 15,060 GHz
Swasp 4779 ms (1601 pra)

X R=is

Marker  Trace Trpe
i BT GHx

[s ] Fragq

fimplitude
-B7.11 d8s

Marker  Trace Trps
1

X R=is
ap Frag 13.980 GHz

Raplitude
-B4.17 dis

15GHz-20GHz

Fof 18 dBm
#Pask [T
Log
13
dB/

_Pireen 28 dB

o
=248
dfim K]

Hirl 1617 6Kz
637, dBm

LgAw

W&

Start 1500 6Hz

shas BH 108 kHz SVEH 300 M2

~Stop 20,608 GHz
Swasp 4779 ms (1801 prs)

20GHz-25GHz

Hirl 24.%! GHz

Rof 18 dBm
b
Log
1%
48/

_Fueen 28 dB

ol
~24.8
dfim

=63.84 dBm

- ! ! 2

gty -

LgAv

W os2

Start 26,699 GHz

shas B 188 kHz sUEH 300 kH2

~Stop 25,008 GHz
Swasp 4779 ms (1801 prs)

Markar Traca Type X Rzis Fuplitude Markar Tracs Ty¥pe X Nxis fplitude
1 an Frea 16.135 Gz -£6.37 dEa 1 a1 Frag 24665 GHz -£3.64 dia
TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0

Test Report Rev.FCC-C3.1

FCC ID: JOYEA34



[IEEE802.119]
Channel Low
30MHz-1GHz

Page 24 of 74

1GHz-5GHz

Merl 3665 MHz Mer2 2454 GHz
Ref 18 dBm Atten 2@ dB =6%.78 dBm  Ref 18 dBm Arten 2@ dB =61.83 dBm
sPask [— e aPaak [ e
Leg Leg
19 1% 3
dB/ dB/ I
ol ol ! l L !
-323 -323 *
dbm 1 dBm 1 R' 1
LaRv L e § . e sod  Lofv o -
Stare 30.@ MHz Stop 1,098 @ GHr  Starc 1.088 GHz Stop S.808 GHr
sRas BH 100 kHz #UEH 308 kHz Seaep 92,73 ms (1091 prs}  sRes BH 190 kHz sVEH 308 kHz Sweap 3823 ms (1091 pes)
Harkar  Trace Trpe * fixle fisplitude Harkar  Trace Trre ¥ fxle fisplitude
o Freg 365.5 Miz -£9.78 dia 1 o Freq 2.428 Hz -12.32 ddw
2 I Freq 2,454 Hz -61.83 48
5GHz-10GHz 10GHz-15GHz
Merl 7099 GHz Hirl 14585 GHz
Ref 18 dBm Atten 2@ dB =67.55 dBm  Ref 18 dBm Arten 2@ dB =64.14 dBm
sPask [— e WPaak [
Leg Leg
18 18
dB/ dB/
o o | 1
-32,3 -32,3 | L
dbm t dbm | O
LRy b i o i S LgRv e 28
| ! I
W52 Ul 52

Start 5,009 GHz
sRas BH 190 kHz

WUEH 308 kH:

Stop 10,088 GHz
Sweap 477.9 ms (1001 prs)

Start 19,099 GHz
sRas B 109 kHz

sUEH 308 kHx

Stop 15.908 GHz
Swaep 477.9 ms (1081 prsd

Markar Traca
1 oy

Trpe
Frog

X fixie
7080 Ghz

fmplitude
-67.55 dia

HMarkar Traca
1 L5 b

Type
Freg

X s
L4585 Gz

faplitude
-Ed.14 d8a

15GHz-20GHz

Hirl 18.659 GHz

20GHz-25GHz

Hirl 24.51! GHz

Ref 18 dBm Areen 28 dB ~65.38 dBm  Ref 18 dBm Arten 28 dB -62.67 dEm
Log Log
18 1
48/ a8/
ol |
-32.3 | . i
dBm | 4 1 + t 1 ; :
o Py 2 i A O ST S PR, Svvn
LgAv | S e S t
vosa L "
Stare 15,880 GHz Stop 28, r 3t z
shas BU 100 kHz VBN 300 |42 Swaep 477.9 ms (1801 pes)  sRas BH 189 kHz2 sUEH 300 k42 Swaep 477.9 ms (1091 prs)
Markar Tracs Typa X Azis Huplitude Markar Traca Typa X Fxis faplitude
1 o Frea 18660 GHiz 6535 dEa 1 o Frea 24,515 BHz -E2.67 dEn
TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0

Test Report Rev.FCC-C3.1

FCC ID: JOYEA34
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. Zacta
Channel Middle
30MHz-1GHz 1GHz-5GHz
Mir1 b MHz Mikr2 2364 GHz
Ref 18 dBam ftten 20 B ~79.93 dBn  Ref 18 dBm Ftten 28 4B -63.23 dBmn
ePaak e Pask — e e
Log Lea Y
18 18 ;
dB/ dB/ H
o | o
-31.2 | -31_2
dbm i dm | |
1
Lghv | = vy e T LoRy. . bt LM--"‘-‘—
L L — . B [ S S i
Stare 30.@ MHz Stap r  Start 1.068 GHz Stop 5. H]
sRas BH 100 kHz #UEH 308 kHz Seaep 92,73 ms (1091 prs}  sRes BH 190 kHz sVEH 308 kHz Sweap 3823 ms (1091 pes)
PRarler  Trace Trpe ¥ fixle fimplitude Barkar  Trace Trre ¥ forts fimplitude
1 o Frog 355 Miz -78.93 dia 1 (o) Freq 2,440 BHz -11.15 dde
2 I Freq 2,384 &Hz -63.23 din

5GHz-10GHz

Hirl lz!!: akz

10GHz-15GHz

Hirel 14830 GHz

Rof 10 dBin Pitten 20 dB -67.38 dBm  Ref 10 dBm Pitten 20 dB ~54.56 dBim
Loa Loa

10 10

48/ 48/

o ol _

312 312 :

dfim 5 i dfim 0 g

LGRY - ot Lafiv e e
W s v 52 | |

Start 5,008 GHz

sRes BH 100 kHz VEH 208 jH:

Ston 10666 GHz
Swasp 477.9 ms (1861 prsd

Start 10,029 GHz
sRes BN 180 kHz

SVEH 200 kHz

Stop 15668 GHz
Swasp 477.9 ms (1001 prs

X fxis

Marker  Trace Typa
1 770 GHz

[s ] Freg

Hmplitudae
-E7.38 dia

Marker  Trace Trpe
1 L4 k) Freg

X Rxis
14,030 GHx

faplitude
-BA5E dEa

15GHz-20GHz

Hir] 1‘3.85‘:! GHz

20GHz-25GHz

Hirl 24525 GHz

Ref 18 dBm Areen 28 dB -64.74 dBm  Ref 18 dBm Arten 28 dB -62.39 dEm
Log Log
18 1
48/ a8/
ol | ol
-31.2 | . -31.2 N
dBm | i 1 dBm + { i ;
| i . m A A - S S . £
Lo [T 1 LgAv t
Stare 15,880 GHz Stop 20,808 GHz  Starc 20,889 GHz Stop 25,808 GHr
shas BU 100 kHz VBN 300 |42 Swaep 477.9 ms (1801 pes)  sRas BH 189 kHz2 sUEH 300 k42 Swaep 477.9 ms (1091 prs)
Markar Tracs Typa X Axis faplitude Markar Traca Typa X Rxis faplitude
1 o Freg 19,8595 GHiz 64,74 dfa 1 o Frea 24,925 GHz 62,99 dia
TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0

Test Report Rev.FCC-C3.1

FCC ID: JOYEA34
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. Zacta
Channel High
30MHz-1GHz 1GHz-5GHz
Mirl 4578 MHz Mir2 2.48E GHz
Ref 18 dBam ftten 20 B ~79.63 dBn  Ref 18 dBm Ftten 28 4B -64.22 dBmn
ePask [— e Pask [— T
Lea T 1 T 1 1 | i T 1 Lea 1 T 1
19 ! I ! 1% 5
dB/ | | | dB/
ol I ! | 1 I ! 1 1 ! ot
-32.8 -328
dBm 1 | T 1 i 1 1 1 dBm
Lghv = 7t et e e — Ak LgAw
weat 11 1 T T T T [ 1  lws_ | 1]
Stare 30.@ MHz r  Start 1.068 GHz Stop 5. H]
sRas BH 100 kHz #UEH 308 kHz Seaep 92,73 ms (1091 prs}  sRes BH 190 kHz sVEH 308 kHz Sweap 3823 ms (1091 pes)
Markar Traca Type X fixle fiaplitude HMarkar Traca Trpe X focls fimplitude
1 o Freq 457.8 Mhz -78.63 dia 1 (o) Freq 2.455 Gz 1195 dde
2 I Freq 2400 GHz -£d.22 dBn

5GHz-10GHz 10GHz-15GHz

Hirl r.':l@! akz Hirl 14.34! akz

Ref 18 dBm Arten 20 dB -b3.88 dBm  Ref 1@ dBm Arten 20 dB -b4.82 dBm
Pk [— —_— e aPagk [ —— RhLrl A
Lea T T T T T T T T T Leg
18 1 1 1 18
dB/ | | | dB/
ol ! ! ! 1 I ! I 1 1 o I
=32.8 =328 5
dBm 1 ! ] ol I | 4Bm 1 | ] ! & -
LaAv WW LgAv v i ]
“I] 52 e e e U] 52 o e ¢ e e L 01
Stare 2089 GHz Stop 10808 GHz  Srarc 19,829 GHz Stop 15,808 GHz
sRles GH 188 kHz VBN 308 hHz Swaep 477.9 ms (1881 prsd  sKes BW 188 kHz oNEH 308 kHz Sumep 477.9 ms (1891 prsd

Marker  Trace Typa X Axis fimplituda Marker  Trace Trpe K- Amis faplituda

1 (4 0] Frag 7.985 GHz -E8.08 dia 1 L4 k) Freg 14,845 GHr -E4.02 d8a

15GHz-20GHz 20GHz-25GHz

Hirl 19,359 GHz Hirl 23505 GHz
Ref 18 dBm Freen 28 dB -65.22 dBm  Ref 16 dBm Fireen 28 dB
o A AR OO naf S
[ ] ! | | | | | | | [
18 ! I ! i
4B/ | | | dB/
o I | | L ! | | ! | ol i | ! L ! | | 1 L
-gz.a . -gz.a | !
dom | l I | [ | | dom - | W
LgRy [Srthasha : e " e Lsfv | : ? ! I
Stare 15,099 GHz Stop 20808 GHz  Start 26,880 GHz Stop 20888 GHz
shias W 100 kHz PUEH 300 e Sweep 477.9 ms (1001 prs)  sRes BH 108 kHz SVUEH 300 ki Swasp 477.9 ms (1801 prs)
Markar Traca Typs X Axis Fsplitude Markar Traca Type X fzis fzplitude
1 [4 ] Freq 19.380 GHz -55.27 dis 1 ) Frea 23,685 GHr -B2.07 dis
TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA34



[IEEE802.11n (HT20)]
Channel Low
30MHz-1GHz

Page 27 of 74

1GHz-5GHz

5 g
Mirl 569.9 MHz Mire 2464 GHz
Rof 10.dBm Aten 28 dB -70.35 dBm  Ref 10 dBm Ptten 20 dB -§3.94 dEm
Log Log
10 16 :
48/ 48/ [
i i | { —
-325 325 E
dbm - | dm —Ik -
Lafv e e e = — s o Lofv e e
W s ' I v 52 | I |

Start 30.8 MHz

sRas BH 100 kHz VEH 300 kH2

Ston 1608 8 GHz
Swaep $2.73 ms (1881 prsh

Start 1082 GHz
shas BH 180 kHz

SVEH 300 kH2

Markar Traca
1 (4 0]

X fixis
959.9 Mhz

Typa
Freg

fmplituda
~78.98 d8a

Marker  Trace Trpe
1 o Freg
s L& b Freq

X fxis
2,420 GHx
Z.454 GHe

Stop 5,890 GHz

Swaap 3823 ms (1091 prs)
fimplitude
12,47 dEw
-63.04 d8a

5GHz-10GHz

Mirl 8.!% GHz

10GHz-15GHz

Hirl 13.!% GHz

Ref 18 dBm Areen 28 dB -67.88 dBm  Ref 18 dBm Arten 28 dB -64.56 dEm
aah e Pask —
Log Log
18 1
48/ a8/
I ol
=325 =325 s
dEm | t T +— dEm T o
LaAv [-—Al-_-w‘— it LAy pernsens .
Start 5009 GHz Stop 10,888 GHz  Starc 19,089 GHz Stop 15,808 GHz
shas BU 100 kHz VBN 300 |42 Swaep 477.9 ms (1801 pes)  sRas BH 189 kHz2 sUEH 300 k42 Swaep 477.9 ms (1001 prs)
Markar Tracs Typa X R=is faplitude Markar Traca Typa & Rl faplitude
1 o Freg H.750 Gz 67,88 dia 1 o Frig 13380 BHz 6456 dEa
15GHz-20GHz 20GHz-25GHz
Hirl 15059 GHz Hirl 24.4% GHz
Raf 19 dBm Areen 28 dB -64.13 dBm  Ref 18 dBm Frten 28 B -62.68 dBm
Loa Loa
18 18
48/ a8/
o | ot i I L]
=325 |, =325 | 4
dBm l? 1 = dBm | = + + 2
Lghv . e Lafy [ o | [
[ — N S I U~ S— .
Stare 15,089 GHz Stop 20,888 GHz  Stare 20,089 GHz Stop 25,
sRas BH 100 kHz *UEH 308 kHz Seeep 477.9 ms (1091 prs}  sRes BH 190 kHz sVEH 308 kHz Sweap 477.9 ms (1001 pes)
Markar Traca T¥na X Axis faplitude Markar Traca Tvpe X Pxis Faplitude
1 o Frag 15050 BHz -64.13 dia 1 o Fraq 24,450 BHz 6258 dia
TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0

Test Report Rev.FCC-C3.1

FCC ID: JOYEA34
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. Zacta
Channel Middle
30MHz-1GHz 1GHz-5GHz
Merl B33 MHz Mer2 2428 GHz
Ref 18 dBam ftten 20 B ~71.33 dBn  Ref 18 dBm Ftten 28 4B -62.85 dBm
sPask [— 1 sPeak Sl
Log T T T T T T T T | Lug
18 ! } } 18
dB/ | | | dB/
ol 1 ! ! L ! ! 1 1 ! o |
-3 ~30.7 |
dBm 1 | 1 i 1 1 ry dbm
e ey spveeeee e St e — LoRy | — —
1 |
| I — . _ vosel |
Stare 30.@ MHz Stap L Stare 1.088 GHz
sRas BH 100 kHz #UEH 308 kHz Seaep 92,73 ms (1091 prs}  sRes BH 190 kHz sVEH 308 kHz Sweap 3823 ms (1091 pes)
Markar Traca Type X fixie fimplitude HMarkar Traca Trpe X fixis fimplitude
1 o Frog 8933 MHz -71.39 dfa 1 o Freq 2.432 BHz 18,59 dds
2 I Froq 2.458 SHz -62.85 dia
5GHz-10GHz 10GHz-15GHz
Herl 6599 GHz Hirl 143380 GHz
Ref 18 dBam ftten 20 B ~67.89 dBn  Ref 18 dBm Ftten 28 4B -64.85 dBm
ePaak [— e aPask [
Log T T T T T T T T | Lug
18 } } } 18
4B/ | | | 4B/
o ol
=387 =307
dBm 1 dBm 1 i 1 i i { i
g b B T A e bl i
LRV bbmeebmsi i p ity & e Loy - eeivacemdd i ™
Stare 5,009 GHz Stop 10888 GHz  Starc 19,099 GHz Stop 15,808 GHz
shas BH 100 kHz VEH 300 kM2 Swaep 477.9 ms (1801 prsd  sRes BH 109 kHz SVEH 300 kHz Sweep 477.9 ms (1001 prsd
Markar Tracs Typa X Axis faplitude Markar Traca Typa X Pl faplitude
1 o Frag 6090 Ghz 7.9 dia 1 o Fraq 14,930 BHz “£4,85 dEa

15GHz-20GHz 20GHz-25GHz

Hir]l 15385 GHz Hirl 24.!‘3! GHz

Rof 18 dBm Fiteen 28 dB -i4.64 dBm  Ref 18 dBm Fircen 280 dB ~62.88 dBm
BaF 1o koo L
i34 | | | | | | | | | 5
18 I | | 1
dBs | | | dB/
o | o
307 | ] -307 | ;
dfm | . S | t T T . dbm | = | T T 7 I T '
EGHU | ¢ A sy W e T 4 Lerl\.l | et Il
Stare 15809 GHz Stop 20680 GHz  Start 20,080 GHz Stop 25808 GHZ
sRas B 109 kHz *UEH 300 Mz Swaep 477.9 ms (1801 prsy  sRes BW 100 k2 *UEH 300 k2 Suaep 477.9 ms (1801 prs)

Markar Traca Typs X Axis fizplitude Markar Traca Type X Rzis fzplitude

1 [4 ] Freg 15.985 GHz -EA.64 dEa 1 ) Freq 24,795 GHz -£2.08 dis
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. Zacta
Channel High
30MHz-1GHz 1GHz-5GHz
Mierl 1 MHz Mir? 2.406 GHz
Ref 18 dBm Atten 20 dB ~71.26 dBm  Ref 18 dBm Ftten 20 dB ~62.46 dBim
aPagl [ = Pk T— o i
Log Leg 1 1 T
18 18 5
4B/ dB/
o | o ! | !
=328 | 32 3
dbm | Py dBm T 1
Lafv | - Loflv i ik -
f . i ¥ !
| L — . B [ - S i
Stare 30.@ MHz Stap B GHr  Starc 1.08@ GHz Stop 5. H]
sRas BH 100 kHz #UEH 308 kHz Seaep 92,73 ms (1091 prs}  sRes BH 190 kHz sVEH 308 kHz Sweap 3823 ms (1091 pes)
Parkar  Trace Trpe ¥ fixis finplituda Farkar  Trace Trpe ¥ el fimplituda
1 s Frog 705.1 iz -TL.26 dia 1 e Freq 2456 Gz 12,05 d8u
i ) Frea 2480 Gz -BZ.46 dBn

5GHz-10GHz

10GHz-15GHz

Hirl 6.8! akz Hirl 13.& akz

Ref 18 dBm Arten 20 dB =b7.88 dBm  Ref 1@ dBm Arten 20 dB -b4.21 dBm
Pk [— —_— e aPagk [ —— e
Lea Leg
18 1
4B/ aB/
ol ol
=32.8 =328 i
dBm ! 1 ! i 4Bm ! | ] ! % 1
LgAv Mmmma—"""a"“"“ e e LaAv i _. t
“I] 52 e e e U] 52 o e ¢ e e L 01
Stare 2,009 GHz Stop 10808 GHz  Srare 19,029 GHz Stop 150,808 GHz
sRes BH 100 kHz VEH 208 jH: Sweep 477.9 ms (1801 prsd  sRes BH 189 kHz SVEH 200 kHz Sweep 477.9 ms (1891 pred

Marker  Trace Typa X s fmplitude Marker  Trace Trpe X fixis faplituda

1 (4 0] Frag B82S GHx -E7.08 dEa 1 L4 k) Freg 13,655 GHr -B4.21 d8a

15GHz-20GHz

20GHz-25GHz

 Aglent _
Hirl 16619 GHz Hirl 24,775 GHz
Ref 18 dBm Areen 28 dB -65.24 dBm  Ref 18 dBm Arten 28 dB
ek e Pask —
Log Log
18 it
48/ a8/
ol ol | | | L I I I 1 1
=328 . =329 1
E’BM | i 9 ‘ T T 1 dBIﬂ 1 { T [ I 1 AT T PR } 2
LaAv T 1 LgAv $ 1 t
Stare 15,880 GHz Stop 20,808 GHz  Starc 20,889 GHz Stop 25,808 GHr
sRas BH 109 kHz sWEH 308 kM2 Swaep 477.9 ms (1801 pes)  sRas BH 189 kHz2 SVEH 308 kH2 Swaep 477.9 ms (1091 prs)
Markar Tracs Typa X Axis Huplitude Markar Traca Typa X Pxis fsplitude
1 oy Freg 16.6L0 BHiz 65,24 dia i o Frea 24775 BHz 62,51 d8a
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8. Spurious Emissions - Radiated -

8.1 Measurement procedure
[FCC 15.247(d), 15,205, 15.209, KDB 558074 D01 v04, Section 12.1]

Test was applied by following conditions.

Test method : ANSIC63.10
Frequency range : 9kHz to 25GHz
Test place : 3m Semi-anechoic chamber
EUT was placed on . Styrofoam table / (W)1.0m x (D)1.0m x (H)0.8m (below 1GHz)
Styrofoam table / (W)0.6m x (D)0.6m x(H)1.5m (above 1GHz)
Antenna distance : 3m
Test receiver setting Below 1GHz
- Detector . Average (9kHz-90kHz, 110kHz-490kHz), Quasi-peak
- Bandwidth : 200Hz, 120kHz
Spectrum analyzer setting Above 1GHz
- Peak ;. RBW=1MHz, VBW=3MHz, Span=0Hz, Sweep=auto
- Average ;. RBW=1MHz, VBW=10Hz, Span=0Hz, Sweep=auto

Display mode=Linear

Average Measurement Setting [VBW]

Duty Cycle Ton Tott . .
Mode Determined VBW Setting
(%) (us) (us)
IEEE802.11b 99.22 1024 8 10Hz (Duty Cycle = 98%)
IEEE802.11g 99.42 1364 8 10Hz (Duty Cycle = 98%)
IEEE802.11n(HT20) 99.22 1276 10 10Hz (Duty Cycle = 98%)

Although these tests were performed other than open area test site, adequate comparison measurements
were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results that
correlate with the ones of tests made in an open field based on KDB 937606.

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop antenna,
Biconical antenna, Log periodic antenna and Double ridged guide antenna). The antenna is positioned both
the horizontal and vertical planes of polarization and height is varied 1m to 4m and stopped at height
producing the maximum emission. As for the Loop antenna, it is positioned with its plane vertical, and the
center of the Loop antenna is 1m above the ground plane.

The EUT is Placed on a turntable, which is 0.8m/1.5m above ground plane. The turntable shall be rotated for
360 degrees to determine the position of maximum emission level. The test results represent the worst case
emission for each emission with manipulating the EUT, support equipment, interconnecting cables and
varying the mode of operation. Sufficient time for the EUT, support equipment, and test equipment are allowed
in order for them to warm up to their normal operating condition.

- Test configuration

Test room Measurement room

Spectrumanalyzer /

Antenna ; Preamplifier Receiver
Cable system

TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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8.2 Calculation method

[9kHz to 150kHZ]
Emission level = Reading + (Ant. factor + Cable system loss )
Margin = Limit — Emission level

[150kHz to 25GHZ]
Emission level = Reading + (Ant. factor + Cable system loss —Amp. Gain)
Margin = Limit — Emission level

Example:
Limit @ 4824.0MHz : 74.0dBuV/m (Peak Limit)
S.AReading =49.5dBuV  Cable system loss = 8.4dB
Result =49.5 + 8.4 = 45.1dBuV/m
Margin =74.0 - 45.1 = 16.1dB

8.3 Limit
Frequency Field strength Distance
[MHz] [uv/m] [dBuV/m] [m]
0.009-0.490 2400/ F [kHZ] 20logE [uV/m] 300
0.490-1.705 24000 / F [kHZ] 20logE [uV/m] 30
1.705-30 30 29.5 30
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Above 960 500 54.0 3
Note:

1. The lower limit shall apply at the transition frequencies.

2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are based on average
detector, however, the peak field strength of any emission shall not exceed the maximum permitted
average limits, specified above by more than 20dB under any condition modulation.

TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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8.4 Test data

Date : May 15,2017

Temperature 234 [C]

Humidity . 458 [%] Test engineer

Test place : 3m Semi-anechoic chamber Tadahiro Seino

Date : May 16, 2017

Temperature 1 234 [C]

Humidity : 458 [%] Test engineer

Test place : 3m Semi-anechoic chamber Tadahiro Seino

Date :  May 18, 2017

Temperature . 238 [C]

Humidity : 353 [%] Test engineer

Test place : 3m Semi-anechoic chamber Tadahiro Seino
TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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8.4.1 Transmission mode

[11b]
Channel Low
BELOW 1GHz

wirmws RADIATED EMISSTON  ddoiorik
3m Semi-anechoie ehamber

TUV SUD Zacta Ltd. TDATA Sheet No.01»> 18 May, 2017

- FOC Part. 15 subpartC
: T.Seino

; 23.8[T ] 35.30%

BA Corporation

Company name  : KYOQC
EUT - ‘hone

: t mode : .Eli.u I'x chilow

T T T T T T T T T T T T e . c -y
- I | ] [ | 1 i I i [ FCC Partld subpart(
o 1 1 [ I 1 1 1 1 [ S U A
L 1 1 [ l I 1 I 1 [ l'“':"”“l :
1 I oo 1 1 1 ' 1 [ Ol MHz 11h Tx Low}
o 1 I [ l 1 1 1 1 [ Dol Tov
W 1 I [N | 1 1 1 1 1 [ Sk eV
- 1 I 1 I ] ] ] 1 1 1 I 1 e Cry
r | | o | | 1 L | (| Peak levell
B 1 | [ l | 1 | | =
1 1 1 1 1 1 1 1 1 1
o | | sl l l | | | [
1 I 1 PR | . . I I I "
L 1 | [ I | | 1 1 [
1 l [ [ i I 1 1 [
B 1 I [ [ I 1 1 1 [
- 1 I [ I I 1 1 1 [
= - 1 I [ I 1 1 1 1 [
= i 1 I O | ] ] 1 1 1 |
3 | | [ | | I 1 | (B
- 1 | [ | | 1 | | |
1 I 1 I I I 1 1 1
1 | [ I 1 1 L
1 I [ 1
| 1 [
I 1 I I
1 1 I I
1 [
1 L
)

1
20 1 T : :
] 1 1 1 1
1 I 1 1 1 I 1
1 I 1 1 1 I 1
1 1 1 1 1 1 1
10 : ; . : — —
- 1 I 1 I 1 1 1 1 1] 1 1
- 1 I 1 I I I 1 1 1 I 1
- 1 I 1 I I I 1 1 1 I 1
1 I 1 I I I 1 1 1 I 1
B 1 I 1 I I I I 1 1 ) I 1
o ! | | ! ! ! I k4
30.000 50,000 D00, 000 500,000 1000, 000
Frequency MHz
Final Result
No. Frequency () e. Height Angle Remark
[MHz] [dt1/m 1 [em] "1

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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RADIATED EMISSLON

anechoic

EE A A

chamiser

SUD Zacta Lad

Hporation

DATA Sheet No.0222>

o Hum, Atm

1 13
1 23.4[C) 45.81%

2 Part, 15 subpart (

01 GHz_11b. Tx Low
———— Peak-level(H,PK)
E levellV Pl

15 May, 2017

ZPCC C.GHz 3m>»
LimitiPK)

Level
TTT IV [T ATV [T T AT [V I [T TTT

¥

LOOG.000 2000.,000

S000.000

Freguency

LOC00. 0040

MHz

1 OG0, D00

Final Sesult

Ne  Preguessy (P} Reading
- PE -
dBiuVi]
50.9
50.2

Rezding Fr o
A¥

[dB{uT}I [dB
38.¢8
1S

Ml

1 482 000 H
3 aRZa 000 ¥

Note:

dB(1/o)]
8.4
8.4

Margin M
EY) PE AV
E

L7 i

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

in . Height  Amgle

Remark
_—

1.0
2850

=]

Report number: JPD-TR-17130-0
FCC ID: JOYEA34
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[11b]
Channel Middle
BELOW 1GHz

stk BADTATED EMISSION ek
3m Semi—anechoic champber

UV SUD Zacta Ltd. TDATA Sheet No.0dx> 18 May.2017

Company name

r FCAT Part. 15 subpartC
EUT e

Model Mo, 35,3 %
Serial Mo,
Test mode ¢ 11h Tx ch:Middle
dBd u V)
< 39 1 : ! T B T 1| <FCC Partl4 subpartC >
L ] 1 1 1 1 1 1 ] 1 1 1 I e trm th et D |II'I.'1|[ ] 2]
L I 1 I 1 1 1 ] I | I 1 | "
= : : : : : : : : : : : : 02 MHz 11b Tx Mi '
50 \ 1 o I \ \ I | il ———  Peak levellH.PK}
r i | P | i i ! i i Peak levellV . PR)
L I ] | ] 1 1 [} I | I ] |
1 1 1 1 1 1 1 1 1 1
- | ] | ] ] ] I | | | ] |
0 L i ' i i i | i [
L | 1 | 1 1 1 ] | | | 1 |
| ] | ] 1 1 ] | | | 1 |
i | 1 | 1 1 1 ] | | | 1 |
= - I 1 I 1 1 1 1 | | I 1 |
= 10 I 1 T | 1 1 I I 1 S|
= L | 1 | 1 1 1 1 | | | 1 |
=3 | ] | ] ] ] ] | | | 1
r | ] | ] 1 ] | | |
. | 1 | 1 1 1 | |
I 1 | 1 I | u |
=, | ] | 1 1 I, 1 ]
&\ 1 I 1 1 1 | ] |
1 I 1 1 1 | | 1 |
| 1 I 1 1 1 | I I 1 |
| & il I 1 1 | I I 1 I
1 | L 1 1 I 1 1 ]
| I | I | 1 |
I.” T T T T T T T T T
- 1 1 1 1 1] 1] 1 I 1 1 1
. | ] | ] ] ] | | | 1 |
L I ] I ] ] ] I | I ] |
1 1 1 1 1 1 1 1 1 1 1
r | I | I I I I | | | ] |
0
20.000 50.000 100.000 500,000 1000000
Frequency MHz
Final Result
No. Frequency (P) o i Height Angle Remark
[MHz] [dB(1/m)] [em] ¥ 3

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0
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3m Semi-anechoic

RADIATED EMISSION

A

chamber

TUV SUD Zacta Ltd

Company name

: KYOCERA Corporation

“DATA Sheet No.047;

Notel
MNoted

rator
Temp, Hum,Atm

15 May, 2017

: FCC Part. 15 subpart C
: T.Seins

E | : ' : PR FCC C.GHz 3m>
F | | | | | i [ ——  Limit(PK)
HK = : : ! ' ) R 702 I1h Tx Mid>
90 E i | I i i o I’w!\ leveliH.PR)
ciall ! ! : i : : B Peak levellV,PK)
40 E I l I i 1 Lo Emission level{H,PK)
S | 1 1 1 1 | 1 | H. AV}
i t t t t . t +—t WV OPK)
i0E i i | T S T B el{V,AV)
= I 1 1 1 1 1 1 I
= B0 ; ; ! —_—
> = 1 1 1 T2 ot
E o= I 1 |
WE 1 1 ki i
I 1 1 1n 1 I 1 I
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: i i i b
== B i i i [ P
%4 1 1 1 II 1 1 1 1
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10 1 1 1 1 T [ T 1
- 1 1 1l 1 1] 1 1 1
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]
LR00.000 2000,000 S000.000 10000000 18000, 000
Frequency MHz
Finzl Result
Ne:  Presguener e f Fasult Hegult Limit Limiz Morgfn  Margin Height Angle Remerk
i . BE L . FE oA i PE AV o )
[iHi=] [aB{1/nh] (a8 i ¥ic)] [dB{u¥/ud] [dB(x ¥a)l [d8{pV/a}] [dB] a8} feml M3
1 #5874 000 26 a9 1 %0 T& 0 520 14 % ad 145 0 1£ 0
2 4874 000 8.8 af a4 47z 740 520 1£ 6 %} M0 3320
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17130-0
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[11b]
Channel High
BELOW 1GHz

soiidsir RADIATED BEMISSION ok
3m Semi-anechoic chamber

TUV SUD Zacta Lad <DATA Sheet No.05>3

Company name  ; KYOCERA Corporation standard

ELT : Mohile Phone Ciperator

Model Mo. : EAJM Temp,Hum, Atm
Serial No. r WA Notel

est mode : 11b_Tx ch:High Noted

dBi g V/m)

18 May, 2017

W : EEE : : R T FCC Part15 subpartC
F Ly | bbb L L —— Limiep)
L ! oo sl o ] : : L e 3 03 MHz 11h Tx High
50 I T | I I I I o — |’=:-‘l!i l"'"“l‘.-thJl{'l}
i : W i : B g Peak level(V PR}
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L | Coaoa | i i Lo P
10 L | | oo | | | | | ]
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I 1 I 1 1 I 1 1 I I 1 1
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p L ! I ] ! ! ] ! Lo
A0.000 50.000 100.000 500,000 1000, 000
Freguency MHz
Final Result
No.  Frequency (P) c. E He1ght Angle Remark
[MHz]1 [dBE(1/my]  [em] 3

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]

2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1
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[11b]
Channel High
ABOVE 1GHz

shdckkick  HADLATED EMISSION bbbk

dm Semi-—anechoic chamber
FUV SUD Zacta Lad. DATA Sheet No.0G>> 16 May, 2017
Company name : KYOCERA Corporation : FCC Part.13 subpart ¢
EUT : Mobile Phone : T.Seino
Model No. 2 23 4{C145.8%
Serial No. s NAA
Test mode : 11b_Tx_ch:High
dBf u V/mil
| I.“’ = T T T T T T T T & -y v B O %
E 1 1 | 1 1 1 1 1 FCC C_GHz_ 3m>
F | 1 I 1 1 1 [ ——— Limit{PK}
100 = : ! ! ! ! ! v “03.GHz_11h Tx High»
g0 r ! ! : ! ! ! L — I-i-’.':h I|3'.'|3|!f".,l'_"
F 1 1 | 1 1 1 [ : ek lev el(\,F
C I I I I I I [ ~mission |
80 = I | | I 1 | ] Emission le
0 E : : —
E 1 1 | 1 1 1 [
o 1 ] | A 1 ] [
= 6 = T T T c T T T
= E | 1 1 [
= E icek I
I 1 1 | 1 1 1 [
10 i i i o
: | N AR
W0 E ' t . 1 : ——
E 1 1 I il 1 1 [
- 1 1 I n 1 1 1 1
o 1 1 1 1 1 1 1 1
= | | | | | | T
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e i i | i i i i
{H 1 1 T 1 1 1 1
- 1 1 1 1 1 1 1 1
= I 1 | 1 1 1 T
]
1000.000 2000.000 a000.000 10000.000 18000.000
Frequency MHz
Final Resulr
Neo  Freguessy (F) Beading Reeding " | Ragult Linit Margin Morgin Height angle Bepsrk
BH Ly [ 5.9 £y
[zl [8BT¥)] [dB{xV}3 [ag] [dB] Tead i
1 4522 000 H 51.1 120 1.8 125 0 1.0
2 4522 000 H 503 143 i 218.0 3330

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0
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HEFEE AR

RADTATED EMISSTON

ERERFFE

3m Semi-anechoic chamber

V SUD Zacta Led.

Company name

KYOCERA Corporation

‘DATA Sheet Na, 07>

Standard

: FCC Part. 15 subpartC

18 May,2017

ELF] = Phone I.Seino
el Mo, : EAM » 23.8["C] 36.3%
) CRFA
de 1 11g Tx_ch:Low
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L ] R : i i T A "FCC Part15 subpartC >
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L 1 I I 1 1 1 1 1 I 1 1
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30,000 50.000 100.000 500,000 1000, 000
Frequency MHz
Final Result
No.  Frequency (P) e. f Height Angle Remark
[MHz] [dB(1/m)] [em] [~ )
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1
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[11d]
Channel Low
ABOVE 1GHz

spwiddk RADITATED EMISSION  sokdioiior

[ 2m Semi-anechoic chamber
UV SUD Zacea Lid. TDATA sheet No{g>>
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100 ¢ - . !  ER TR TR S 201 GHz_t1g Tx Lowd
- I | I | | | ) I Ll D
9 E i i i i i o0 ———  Peak level(H,PK)
SO L 1 [} [ ] [} [} [ 1
: 1 | ] | | | 1 1
L 1 | 1 | | | ] 1
80 F
- 1
a E |
L
E |
= 60 | :
- o I
2 - I
= 50 W
E 1 1 o]
1 1 1 I I 1 1 1
10 £ i i i —
E 1 | ) | I I 1 1
- 1 | 1 | | | 1 1
a0 | : : : : . —_—
- 1 I 1 I | I ] 1
: ll 1 1 1 1 1 1 Ll
'J” 1 1 1 1 1 1 1 1
- I | I | | | I ]
- 1 1 1 1 1 1 1 1
10 F i i i —
- 1 1 1 1 1 1 1 1
- 1 | ) | | | 1 1
]
LOOO. 000 2000000 SO00.000 10000, 000 18000000
Frequency MHz
Final Fesult
Mz Preguency (F) ZHesding Reading Limiz Morgin Mergin Height Angls Jemerk
£x A¥ A¥ E AY
i) HB{pW] [dB{aWI [ dBCp Vi)l [4B] [} fe] D]
1 4824000 B a0, 1 31 540 155 83 1580 130
2 AR%a 000V 0.3 372 510 15.1 84 M40 3220
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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[11d]
Channel Middle
BELOW 1GHz

wxmkikk RADLATED EMISSION ook
3m Seml-anechoic chamber

UV SLID Zacta Ltd. DATA Sheet No.08>> 18 May, 2017
Company name : KYOCERA Corporstion Part. 15 subpartC
EUT : Mobile Phone r : T.5eino
Model No Temp, Hum, Atm : 23.8[C1 35.3%
; N/ Notel
Test mode i 1lg Tx ch:Middle MNoted
/m)
B H R i | i i H R “FCC Part15 subpartC
- R | b b | —— Lmiam
L ! ! [ ! ! ! ! ! [ <02 MHz Ilg Tx Mid>
=0 - — i T i | i o b { —————  Peak level(H,PK)
C ; A i ; i i i il Peak levellV,PK)
[ 1 ] 1 1 1 | | ] | 1 ] []
1 1 1 1 T t 1 1 1 1 1 1
= 1 1 1 1 1 | | 1 | 1 1 1
l[' = 1 1 1 1 1 | | 1 | 1 1 )
L ] ] 1 ] 1 | | ] | ] ] ]
] ] ] ] 1 | | ] | ] ] ]
r 1 ] 1 ] 1 | | 1 | 1 1 1
= - 1 1 1 1 I | | 1 | 1 ] 1
- 1 1 1 1 1 | | 1 | 1 1 1
= an I 1 I 1 [} | | ] | 1 1 1
8 1 1 1 1 1 | I 1 | 1 1
1 1 1 1 1 I ] I 1
1 1 1 1 1 1 |
1 1 1 1 1 1 u 1
20 — | i —
1 1 1 I | | 1 ] 1
i ] 1 ] I | I | ] ] ]
1 ] 1 1 | I | ] 1 ]
1 1 1 ] 1 1 1 1
I | I | 1 1 I
I.u T T T T T T T T T
- 1 1 1 1 1 1 1 1 1 1 1
- 1 1 1 1 1 | ] | 1 1 ]
. 1 ] ] ] 1 | ] | 1 1 1
1 1 1 1 1 1 I 1 1 1 1 1
r 1 1 1 1 ] | | 1 | 1 1 )
0
30,000 a0.000 LCR0, 0ERR SO0, 000 L0, 0G0
Frequency [MHz
Final Result
No.  Frequency (P) c. Height Angle Remark
[MHz] [dB(1/m]1 [em] "]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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[11d]
Channel Middle
ABOVE 1GHz

widoirdk RADLATED EMISSEION sckdckkick
3m Semi-anechoic chamber

UV SUD Zacta Lid. CDATA Sheet Mo 100> 16 May,2017

Company name
EUT
Model No.

: BY QCERA Corporation

Serial No.
Test mode : 11g Tx_ch:Middle
dBL p Vim)
i - ! ! S A O “FCC C GHz 3m)
. F ! ! ; ; ;b Limit(PKJ
160 - | . . IR S TR TN 02 GHz 11g Tx Mid>
e ! ! ! ! N-EE ———  Paak level(H,PK}
Uik v ; ; 0 N Peals |E"\'L‘||'\J"hf:_ll _
an : 1 I I 1 I 1 I 1 |._ (%)
- 1 I I 1 I 1 I 1
0 E i i i i R —
E 1 I I 1 I 1 I 1
= 60 F : I ] ; ———1
= - 1 I 1 I 1
: e o 1 1 )
E iil;;;lw | | b 1
1 I I 1 I 1 I 1
0k i i i 1
C 1 I I 1 I 1 I 1
- 1 I I 1 1 1 ] 1
a0 F ' : : . —
- 1 I I 1 1 1 [} 1
C 1 1 1 1 1 1 I 1
i 1 1 1 1 1 1 I 1
ai o [ ] | [ ] | o
- 1 1 1 T 1 1 I 1
I F i i i T e R
: 1 1 1 | 1 1 1 1 1
- 1 I I |1 I 1 I 1
0
100,000 2000.000 000,000 LOO0D, 000 18000.000
Frequency MHz
Final Sesult
e, FPregusaey (P) Reading Reading e f Hezult Feauln Morgin  Margim Height  Angle Remerd
FE AY PE Al PE AF
[dR{n V)] [dB{p W3] [dB(1/n}] [d8(xVio)] [dBYuYV/in] [48] (28] "]
1 45 2 oS 86 S8 4 47 15.E T8 17.0
2 S0.2 k5 28 58.8 471 15. 2 &8 324 0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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[114]
Channel High
BELOW 1GHz

Aok
e

RADIATED EMISSTION

Im Semi—anechoic chamber

AR

TUY SUD Zacta Ltd. ‘DATA Sheet No.11>) 18 Mav,2017
Company name Standard : FCC Part.15 subpartC
ZLr Operator : T.5ei
3 Mo lemp Hum, Atm : 23.8 35.30%
Serinl No. : NJA
l'est mode :+ 11g Tx_ch:High
dB i V/m)]
il T T LI T T T T T T 1 e - -
- 1 1 o 1 1 1 1 1 o FCC Partld subpartC >
- I 1 1 1 I I 1 1 I 1 1 1 o ——— 1rni
- | 1 1 1 I I 1 1 I 1 1 1 I'I Ebl):l
[ | 1 1 o ' I I I I o <03 MHz_11 % ;
S0 b i i A L Peak level(H,PK)
- I 1 1 I I 1 1 1 I 1 1 1 dous ARl P}
C | T i i i i H v Peak levellV,PK)
L | ] I | | ] ] ] | ] [} [}
1 1 1 1 1 1 1 1 1 1
- | 1 1 | | 1 1 ] | 1 1 1
H’I I 1 1 I Il 1 Il 1 Il I I 1
- ] 1 1 ] ] 1 1 1 ] 1 1 1
| | 1 1 | | 1 1 1 | 1 1 1
| 1 1 | | 1 1 1 | 1 1 1
I~ | 1 1 | | 1 1 1 | 1 1 )
= L | ] 1 | | ] ] ] | ) ) ]
= W0 1 1 [ | 1 1 1 1 1 [
= £ | | 1 1 | | 1 1 1 | 1 1 1
=¥ | 1 1 | | I 1 1 | 1 1
- | ] I | | I I | 1
- | 1 1 | | ) ] | )
| 1 1 I | 1 | 1
Al 1 1 | | It 1 1
] 1 ] | ] ] 1
1 1 | | I | 1 1 1
| 1 1 1 I I 1 I 1 1 1
| 1 1 I 1 I 1 1 1
1 1 1] 1 I 1 1 1
I 1 ] | 1 1 1
T T T T T T T T T
- I 1 1 I I 1 1 I 1 1 1
L I I I | | I I | 1 ] I
L | ] I | | 1 I | 1 1 I
1 1 1 1 1 1 1 1 1 1 1
B | 1 1 | | 1 ] ] | 1 I ]
0
30,000 50,000 100000 500.000 1000.000
Frequency MHz
Final Hesult
No. Frequency (P) c. f Height Angle Remark

[MHz] [dE(1/m)] [em

I

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17130-0
FCC ID: JOYEA34
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[119]
Channel High
ABOVE 1GHz

wigakik  RADLATED EMISSLON AAE R
3m Semi-anechoie chamber

TUV SUD Zacta Lid. “DATA Sheet No, 12> 16 May, 2017

: FCC Part.15 subpart €
*T.5eino

Company name 1 KYOQCERA Corporation
B « Maohi

Model No. : EA34
Ser s NAA
» 11g Tx_ch:High

o
=
L LR LA LI AL RLBLILELE LN AL

Lavil

LRO0.000 2000.000 000,000 1 0000, 000 18000.000
Freguency {MHz

Finsl Zesuln

Ny Freausney (P} Fesding HReading Limit Mevgin  Mergin Height  Angle Remark
BEL A A 3 AY
[3Hz] {dB{p V)] [dB{xW)] dB{p Vim}] [dB 1 [¢a] |
1 4624 000 H 50,2 iR£ 240 147 (% 139, 0 1810
T &his 000 ¥ 50.2 B3 40 14 8 &8 215.0 330
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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[11n(HT20)]
Channel Low
BELOW 1GHz

wikdik RADIATED EMISSION  sobciink
3m Semi-anechoic chamber

TUV SUD Zacta Lud. T“DATA Sheet No, 133> 18 May,2017

Standard » FCC Part.15 subpartC
Ciperator 4 1]
Temp,Hum,Atm

pelo) LELE)
3.8[1C] 35.30%]

Sertal No.
Test mode  11ln_Tx_ch:Low Notez
-I_HI,,-:\\ ‘)
o 1 : : ] T T | <FCC Parti subgartC >
- I I 1 I I I I I 1 I I 1 | i"u'.lts.lp.l
i : oo i : Lo b <OLMHz_1in, Ty Low’
wb 00 /A I :[ e evlt. )
C i oo | : i Fi A ek level(V,PR)
L I I 1 I I I I I 1 I I 1
1 1 1 1 t t 1 1 1 1 1 1
- I I 1 I I I I I 1 I I 1
lu‘ L I I 1 I I I I I 1 I I 1
= I I 1 1 I I I I 1 I I 1
I I 1 I I I I I 1 1 1 1
e I I 1 I I I I I 1 I I 1
= — I 1 1 1 [} [} I I 1 I I 1
E a0 f— o : e
—_ I 1 1 1 I I I 1 1 1 I
I 1 1 1 I I I I I
I 1 1 1 I I I I ]
i 1 1 1 I I 1
O . - cantl
I 1 I I I 1 I I 1
I I 1 I I I I 1 I I 1
I I 1 [} I I 1 I I 1
1 1 1 1 1 1 1 1
10 : : . : — —
= 1 1 1 1 1 1 I 1 1 1 1
2 I I 1 I I I I 1 I I 1
£ I I 1 I I I I 1 I I 1
1 1 1 1 1 1 1 1] 1 1 1]
o I I 1 I I I I I 1 I I 1
G ! ! ! ! ! g il
30,000 50.000 100,000 00,000 1000, 000
Frequency MHz
Final Result
No.  Frequency (P} c.T Height Angle Remark
[MHz] [dBE(1/m)] [em] | |

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34



Page 46 of 74

[11n(HT20)]
Channel Low
ABOVE 1GHz

sk RADLATED EMISSION etk
3m Seml-anechoic chamber

TV SUD Zacta Lid. ‘DATA Sheet No, 142>

Company name @ KYOCERA Corporation
EUT : Mohile Phone

Model Mo, ~Ad4

serial No. T NAA

l'est mode

: T.5eino
23.4C 1 45.80%

: FCC Part.15 subpart C

FCC «

|

|aval]

I

iy
u

LO00.000

2000,000 OG0, 000 LOO00, 000 18000000

IMHz

16 May,2017

Hz 3m

Limit(PR}
<01 GHz_11n Tx Low>
——  Peak level(H. PR}

Final Fesult

Ne  Fraguemey (F] Hezding %
EE Y PE AV PE A Y AT
[Hz] [MB{eW] [8xV)] [EB(1/a)] [d8{a ¥/a)] [4B4eVia}] [88{a¥Va}] [4B{x Via}] [48] [a8]

1 4824 00 H 45 7LD 7

7 i
I 482e 000 ¥ 0.2 a2

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Margin Height

L]
1230

sngle Remsr:
2 13

200

3400

Report number: JPD-TR-17130-0
FCC ID: JOYEA34
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[11n(HT20)]
Channel Middle
BELOW 1GHz

whwkik RADIATED EMISSTON ek

3m Semi—anechoic chambet

TUNV BUD Zacta Lid. ‘DATA Sheet Mo.15>> 18 May,2017

d : FCC Part. 15 subpartC
Operator : T.5eino
lemp,Hum,Atm :23.8[C] 35.3%

Company name
ELT

Model No.
Serial No.

OTrporation

l'est mode ddle Note2
dB u Vim)]
60 - . -
= i R i i i B i B “FCC Partl5 subpartC >
L I 1 1 1 I I 1 1 I 1 1 1 —— 1Tt
3 1 1 [ I 1 1 1 1 [ ; " _l'm" E'}I_):'
L : ! b ! : : ' : £ 202 MHz_[1n Tx Mid>
O = ———  Peak level(H.PK}
0 . | EOBE [k ¥ B it s
B 1 1 [ | 1 1 1 1 [l 2 2 £
5 I I 1 I I I I I 1 I I 1
1 1 1 1 1 1 1 1 1 1
- 1 1 (i [ 1 1 1 1 I [
lr: 1 I 1 I } I 1 1 } I I }
k. I I 1 I I I I I 1 I I 1
I I 1 I I I I I 1 I I 1
[ I I 1 I I I I I 1 I I 1
= I I 1 I I I I I 1 I I 1
= - I I 1 I I I I I 1 I I 1
- Y 1 1 1 1 1 1 1 1 1 1 1 1
= 40 I I 1 I I I I I 1 I I 1
3 I 1 1 1 I I I I 1 I I
I I 1 I I I I 1 I
I I 1 I I ] I 1 |}
I 1 1 1 [} I 1
P 1 1 1 1 1 1 1 1
a0 ] T 1 1 T 1
1 1 1 I I 1 1 1 1
I 1 1 1 I. I I 1 I I 1
I 1 1 I I I 1 1 1
1 i I 1 1] 1 1 1]
I I I 1 I I 1
i.[i’ T T T T T T T T T
- 1 1 1 1 1 1 1 1 1 1 1
- I I 1 I I I I 1 I I 1
- | | ] | | | I 1 I I 1
I 1 1 1 1 1 1 1 1 1 1
I I 1 I I I I I 1 I I 1
]
A0.000 50.000 100,000 500,000 1000, 000
Freguency MHz
Final Result
No. Frequency (P) c. f Height Angle Remark
[MHz] [dB(1/m}] [em] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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[11n(HT20)]
Channel Middle
ABOVE 1GHz

shmgnk  RADIATED EMISSION sk
dm Semi-anecholc chamber

TUV LD Zacta Ltd ZDATA Sheet No, 162> 16 May, 2017

; FCC Part.15 subpart C
i : T.Seino
Hum,Atm : 23.4[C] 45.80%

Company name
EUT
Model Mo
Serial No. : A
lest mode + 11n Ta_ch:Middle
dB{ 1 V7m)

110

s RYOCERA Corporation

nane

FCC CC

— LimntiPK)
02.GHz 1ln Tx Mid
——  Peak levellH,PK)

100

a0

80

| v

L0000 2000,000 000,000 L0060, 000 18000.000

Freguency MHz

Final Result

¥e. FPreguancy (F) ZReading Resding Angls Hemerk

[Ho 1 IdBfZE- Vil dE:\.c. ] ST -1
1 4874 000 H 45 % 35 180
T owPeld ¥ 407 e 3380
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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[11n(HT20)]
Channel High
BELOW 1GHz

sdwdaak RADIATED EMISSION  sowsmss
3m Semi—anechoic chambor

U -S1UID Zacta Lt

d.

Company name

dBu Vim)

CEYOC

A Corporation

'DATA Sheet No, 17

: FCC Part.15 subpartC

EUT : Mobile Phone i |

Muodel No. : EAM 23.8(C1 35.3%
sSerial No. = A :

lest mode » LIn Tx_ch:High

18 May,2017

- i
G : T T 1 ! ! ! ; s “FCC Partl5 subpartC
F AR ! o 11| ——— Limit@P)
N : T : : : : T <03 MHz_11n_Tx_High>
a0 - ! ! ro ! ! ! ! I | ——— fl'r.--:lk |l-\'l'|!:|-i.|_:h;r
i | | [ | | | | [ Peak level(V,PK)
= | ] I | | ] ] [} 1 1 ]
I 1 1 ] t t 1 1 1 1 1
- I 1 1 | I 1 ] ] 1 1 1
{0 i -l | h H H | HE
L | 1 1 | | 1 1 1 I I 1
| | 1 1 | | 1 1 1 1 1 1
I 1 1 1 I I 1 1 1 1 1
I~ | 1 1 1 I I ] ] 1 1 )
= - | 1 1 | | I ] 1 ] ] ]
g 40 i T i i i i R
- I 1 [ 1 | 1 1 |
I 1 1 I I 1 1 1
| I I | | I
| 1 1 | | ] 1
oy H 1 ] | | 1 ]
“l ] ] | | ] ] ]
1 1 | | 1 1 1 1
| 1 1 | | 1 1 1 1 1
| 1 1 | 1 1 1 1 1
1 il 1 1] 1 1 T 1
A | ] ] ] 1 ]
I.“ T T T T T T T T
- ] 1 1 1 | 1 1 1 1 1
- | ] ) | | I ] 1 1 I
- | ] I | | I ] 1 1 I
1 1 1 1 1 1 ] 1 1 1
B I 1 1 | | I 1 1 1 1 1
0
30,000 50,000 L0000 130,000
Freguency IMHz
Final Result
No. Frequency (F) ¢. f Height Angle Remark

[MHz]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

[dB(1/m) ]

]

Report number: JPD-TR-17130-0
FCC ID: JOYEA34



[11n(HT20)]
Channel High
ABOVE 1GHz
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siopidoiy RADIATED EMESSION ook
3m Semi-anechoic chamber
TLV SUD Zacta Ltd. ‘DATA Sheet No, 18> 16 May. 2017
Company name  : KYOCERA Corporation Standord Part.15 subpart C
ELT : } { tor il
Model No, i p,Hum,Atm 2 23.4[C] 45.87%
arial ; D eAA Notel 1
Test mode » 11n_Tx ch:High MNotel
dBLu V/m)
HuE : : : T £ © F o CFCC C_GHz3m
= B ! ! ! ! ! R ——— Limit(PK)
100 E ! ! ! : ! ! Lo 03 GHz [ 1n_ Tx High
L Peak level(H,F
9 ; i T i 1
- 1 I 1 I I I ] 1
- 1 | 1 | | | 1 1
80 F ; " ; —
- 1 | 1 | I | 1 1
o F | . | . . N
™ E 1 1 ] | | 1 ] 1
- 1 ] 1 ] ] ] 1 1
~ 60 F ; ; I ! —
= E I I_ | I I
% a F ) | |
™ E | | i [
] | ] |I | | ] 1
0 E i i i i
- 1 1 1 ] ] 1 1 1
[- 1 | ] | | | ] 1
a0 E ; " ; L —
- 1 | ] |I | | ] 1
- 1 1 1 1 1 1 1 ]
“ary 1 1 1 1 1 1 1 1
a8 E | | | || | | T
- 1 1 1 1 1 1 1 1
- 1 | 1 | | | ] 1
I E 1 I 1 || [ 1 [
- 1 1 1 1 1 1 1 1
o 1 1 | il I 1 [
0
100,600 2000,000 SO00,000 LO0G0, 000 18000000
Frequency MHz

Finel Sssulz

Na  Fresuency (P) Besding Hsading e f
PE AV

[MEz] [4B{u V)] [dB{p V}1 [dB{1/

1 «fs 00 B 50.5 385 &

2 4024 000 ¥ 50.€ ke 5

Note:

Morgin Morgin Height Amgle Remark
L8 av
{a8] B el P3
14 6 EE 140 0 120
1£.5 €5 270 3460

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17130-0
FCC ID: JOYEA34
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8.4.2 Receive mode

Channel Low
BELOW 1GHz

sk RADIATED EMISSION sk
3m Semi-anechoiec chamber

TUV SUD Zacta Lad “?DATA Sheet No.193 18 May, 2017

‘RA Corporation = Part. 15 subpartC

Phone

Company name ; KYOC
EUT : Mohi

j2:1'.}\.' Cl 35.30%]

- | Lo <FCC Partls subpartC >
C i b ——  Limit{QF)
i ! Lo <01 MHz Rx_Low?
50 |- i | ||| ——— Peak level(H.PK)
L i i Peak levellV, PR}
[ i T
1 1 1
I~ I I I
1 | 1o
I I I
1 I I
I I I
I I I
L L 1
i R
I 1

Level

T T
- 1 1 1 1
- 1 1 1 1
L 1 [
- R |
1]
30,000 50,000 100,000 500,000 16000.000
MHz
Final Result
No.  Frequency (P) (% i Height Angle Remark
[MHz] [dB{1/m] [em] 1

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34



Channel Middle
BELOW 1GHz
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ke RADIATED EMISSTON
3m Semi

AR AOR
anechoje chambher

TUY SUID ZFacta Lid.

CYDATA Sheet No, 203> 18 May, 2017

Company name
EUT
Model No.
Sertal No.
Test mode
dB g Vo m

;\\

; B ch:Middle

Standard Part.15 subpartC
(iperator = ino
Temp,Hum, Atm  : 23.8[T

60

50

0

<FCC Partl3 subpartC »
Limit (€2

" 202 MHz_Rx_Mi

Peak levellH,PK)
Peak leval(V,PK)

Leval|
=

20

U

40,000 S0.000

LOO.000 500,000 LO00.000

MHz

Frequsncy

Final Result
No. Frequency (P)

[MHz]

Note:

[dB(1/m) ]

c. f Angle Remark

[em] =]

Height

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17130-0
FCC ID: JOYEA34



Channel High
BELOW 1GHz

Page 53 of 74

sk RADIATED EMISSION  domicksick
3m Semi-anechoic chamber

TLW - SLD Zacta Lid. DATA Sheet MNo.21>> 18:-May, 2017
Company rame  : KYOCERA Corporation Stan : FCC Part, 15 subpartt
ELT - Mol o} ik r o | ,.l'it'—_,|:-_ )
Model r EAM T Hum, Atm :23.8[C! 35.3%
Seri ] s NAA N A
i le : Rz ch:High Mote2
m)
- H R . . ' . y i (FCC Partld subpart(
- 1 1 1 1 1 1 1 I I I 1 1 A — i (6 3
L 1 1 T 1 1 l I ] 1 Limit(QP)
C 1 I T 1 1 | 1 1 (I 03_MHz_Rx_High>
=0 : B E ; i : 5o 5 [ —————  Peak leveltH,PK)
C i oo | ! o8 L Peak level(V,PK)
L 1 1 1 1 1 1 1 ] ] ] 1 1
1 ] 1 I 1 1 1 1 1 1
P 1 1 1 1 1 1 1 I I I 1 1
40 : i e i i i i ; Al
L 1 1 1 1 1 1 1 I I I 1 1
L 1 1 1 1 1 1 1 ] I I 1 1
1 1 1 1 1 1 1 I I I 1 1
" 1 1 1 1 1 1 1 I I I 1 1
= - 1 1 1 1 1 1 1 I I I 1 1
g 0L i R i i 1 —
— 1 1 1 1 1 1 1 I I I 1
H 1 1 1 1 1 1 I I I
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Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]

2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.
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9. Restricted Band of Operation

9.1 Measurement procedure
[FCC 15.247(d), 15,205, 15.209, KDB 558074 D01 v04, Section 12.0]

Test was applied by following conditions.

Test method : ANSIC63.10

Test place : 3m Semi-anechoic chamber

EUT was placed on . Styrofoam table / (W)1.0m x (D)1.0m x (H)0.8m (below 1GHz)
Styrofoam table / (W)0.6m x (D)0.6m x(H)1.5m (above 1GHz)

Antenna distance : 3m

Spectrum analyzer setting
- Peak : RBW=1MHz, VBW=3MHz, Span=Arbitrary setting, Sweep=auto
- Average :  RBW=1MHz, VBW=10Hz, Span=Arbitrary setting, Sweep=auto
Display mode=Linear

Average Measurement Setting [VBW]

Duty Cycle Ton Tott . .
Mode Determined VBW Setting
(%) (us) (us)
IEEE802.11b 99.03 1022 10 10Hz (Duty Cycle = 98%)
IEEE802.11g 99.27 1362 10 10Hz (Duty Cycle = 98%)
IEEE802.11n(HT20) 99.38 1276 8 10Hz (Duty Cycle = 98%)

Although these tests were performed other than open area test site, adequate comparison measurements
were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results that
correlate with the ones of tests made in an open field based on KDB 937606.

Radiated emission measurements are performed at 3m distance with the broadband antenna (Double ridged
guide antenna). The antenna is positioned both the horizontal and vertical planes of polarization and height
is varied 1m to 4m and stopped at height producing the maximum emission.

The EUT is Placed on a turntable, which is 0.8m/1.5m above ground plane. The turntable shall be rotated for
360 degrees to determine the position of maximum emission level. The test results represent the worst case
emission for each emission with manipulating the EUT, support equipment, interconnecting cables and
varying the mode of operation. Sufficient time for the EUT, support equipment, and test equipment are allowed
in order for them to warm up to their normal operating condition.

- Test configuration
Test room Measurement room
: Spectrumanalyzer /
Antenna : Preamplifier Receiver
Cable system :
9.2 Limit

Emission at the boundary of the restricted band provided by 15.205 shall be lower than 15.209 limit.

TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0
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9.3 Measurement Result

[IEEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]

Channel Frequency [MHz] Results Chart Result
Low 2412 See the Trace Data Pass
High 2462 See the Trace Data Pass
9.4 Test data

Date . May 18, 2017

Temperature © 244 [C)

Humidity . 458 [%] Test engineer :

Test place : 3m Semi-anechoic chamber Tadahiro Seino

Date : May 19, 2017

Temperature : 242 [C]

Humidity . 451 [%] Test engineer :

Test place : 3m Semi-anechoic chamber Tadahiro Seino

TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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10. Transmitter Power Spectral Density

10.1 Measurement procedure
[FCC 15.247(e), KDB 558074 D01 v04, Section 10.2]

The peak power is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = 1.5 times the 6 dB bandwidth.
b) RBW = 3kHz - 100kHz.

c) VBW = 3 x RBW.

d) Sweep time = auto-couple.

e) Detector = peak.

f) Trace mode = max hold.

- Test configuration
Spectrum
EUT Attenuator Analyzer
Coaxial cable
10.2 Limit
The peak power speciral density shall not be greater than 8dBm in any 3kHz band.
10.3 Measurement result
Date : May 30, 2017
Temperature 240 [C]
Humidity : 48.0 [%] Test engineer
Test place . Shielded room No.4 Tadahiro Seino

TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0
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[IEEE802.11b]
Center
Reading Factor Level Limit Margin
Channel Frequency Result
(dBm) (dB) (dBm) (dBm) (dBm)
(MHz)
Low 2412 -17.48 10.53 -6.95 8.00 14.95 PASS
Middle 2437 -18.58 10.53 -8.05 8.00 16.05 PASS
High 2462 -17.24 10.53 -6.71 8.00 14.71 PASS
Calculation;
Transmitter Power Spectral Density Level (Margin) = Limit — (Reading + Factor)
[IEEE802.11g]
Center
Reading Factor Level Limit Margin
Channel Frequency Result
(dBm) (dB) (dBm) (dBm) (dBm)
(MHz)
Low 2412 -25.73 10.53 -15.20 8.00 23.20 PASS
Middle 2437 -24.34 10.53 -13.81 8.00 21.81 PASS
High 2462 -24.21 10.53 -13.68 8.00 21.68 PASS
Calculation;
Transmitter Power Spectral Density Level (Margin) = Limit — (Reading + Factor)
[IEEE802.11n (HT20)]
Center
Reading Factor Level Limit Margin
Channel Frequency Result
(dBm) (dB) (dBm) (dBm) (dBm)
(MHz)
Low 2412 -26.06 10.53 -15.53 8.00 23.53 PASS
Middle 2437 -23.49 10.53 -12.96 8.00 20.96 PASS
High 2462 -25.48 10.53 -14.95 8.00 22.95 PASS
Calculation;

Transmitter Power Spectral Density Level (Margin) = Limit — (Reading + Factor)

TOV SUD Zacta Ltd.
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10.4 Trace data
[IEEE802.11b]
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[IEEE802.11g]
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11. AC Power Line Conducted Emissions

11.1 Measurement procedure
[FCC 15.207]

Test was applied by following conditions.

Test method : ANSIC63.10
Frequency range : 0.15MHz to 30MHz
Test place : 3m Semi-anechoic chamber
EUT was placed on : FRPtable / (W)2.0m x (D)1.0m x (H)0.8m
Vertical Metal Reference Plane : (W)2.0m x (H)2.0m 0.4m away from EUT
Test receiver setting

- Detector . Quasi-peak, Average

- Bandwidth : 9kHz

EUT and peripherals are connected to 50Q/50uH Line Impedance Stabilization Network (LISN) which are
connected to reference ground plane, and are placed 80cm away from EUT. Excess of AC power cable is
bundled in center.

LISN for peripheral is terminated in 50Q).

EUT operating mode is selected to emit the maximum noise. Overall frequency range is investigated with
spectrum analyzer using peak detector. Maximum emission configuration is determined by manipulating the
EUT, peripherals, interconnecting cables. Then, emission measurements are performed with test receiver in
above setting to each current-carrying conductor of the mains port. Sufficient time for EUT, peripherals and
test equipment is provided in order for them to warm up to their normal operating condition. If the average
limit is met when using a quasi-peak detector receiver, the EUT shall be deemed to meet both limits.

- Test configuration

Testroom :  Measurement room

Vertical metal reference plane

Spectrumanalyzer /

LISN : Receiver
Cable system :

11.2 Calculation method

Emission level = Reading + (LISN. factor + Cable system loss)
Margin = Limit — Emission level

Example:
Limit @ 0.403MHz : 57.8dBuV(Quasi-peak)
: 47.8dBuV(Average)
(Quasi peak) Reading =22.7dBuV cf=10.4dB

Emission level = 22.7 + 10.4 = 33.1dBuV

Margin = 57.8 — 33.1 = 24.7dB

(Average) Reading = 6.5dBuV c.f=10.4dB
Emission level =6.5 + 10.4 = 16.9dBuV

Margin =47.8 — 16.9 = 30.9dB

TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0
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11.3 Limit
Frequency Limit
[MHZz] QP [dBuV] AV [dBuV]
0.15-0.5 66-56" 56-46*
0.5-5 56 46
5-30 60 50

*: The limit decreases linearly with the logarithm of the frequency in the range 0.15MHz to 0.5MHz.

11.4 Test data
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Zacta

12. Antenna requirement

According to FCC section 15.203, an intentional radiator shall be designed to ensure that no antenna other
than that furnished by the responsible party shall be used with the device.

The antenna is a special antenna mounted inside of the EUT. Therefore, the EUT complies with the antenna
requirement of FCC section 15.203.

TOV SUD Zacta Ltd.

Report number: JPD-TR-17130-0
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Zacta

13. Uncertainty of measurement

Expanded uncertainties stated are calculated with a coverage Factor k=2.
Please note that these results are not taken into account when measurement uncertainty considerations
contained in ETSI TR 100 028-0011 determining compliance or non-compliance with test resuilt.

Test item Measurement uncertainty
Conducted emission at mains port 13.0dB
Radiated emission (9kHz — 30MHz) +4.4dB
Radiated emission (30MHz — 1000MHz) +4.5dB
Radiated emission (1000MHz — 26GHz) 1+3.9dB
TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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14. Laboratory Information

1. Location
Name: Yonezawa Testing Center
Address: 5-4149-7, Hachimanpara, Yonezawa-shi, Yamagata, 992-1128 Japan
Phone: +81-238-28-2881
Fax: +81-238-28-2888

2. Accreditation and Registration
1) NVLAP
LAB CODE: 200306-0

2) VLAC
Accreditation No.: VLAC-013

3) BSMI
Laboratory Code: SL2-IN-E-6018, SL2-A1-E-6018

4) Industry Canada

Site number Facility Expiration date
4224A-4 3m Semi-anechoic chamber 2017-12-03
4224A-5 10m Semi-anechoic chamber No.1 2017-12-03
4224A-6 10m Semi-anechoic chamber No.2 2019-12-14
5) VCCI Council
Registration number Expiration date
A-0166 2017-07-03

TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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Antenna port conducted test

Equipment Company Model No. Serial No. Cal. Due Cal. Date
Spectrum analyzer Agilent Technologies | E4440A US40420937 Jul. 31,2017 | Jul. 15,2016
Microwave cable RS YH-13S5 N/A(S403) May 31, 2017 | May 24, 2016
Attenuator Weinschel 56-10 J4993 Nov. 30,2017 | Now. 1, 2016
Microwave cable SUHNER SUCOFLEX104/1.5m | 322087/4 Jul. 31,2017 | Jul. 20,2016
Radiated emission
Equipment Company Model No. Serial No. Cal. Due Cal. Date
EMI Receiver ROHDE&SCHWARZ | ESCI 100764 Aug. 31,2017 | Aug. 19, 2016
Spectrum analyzer Agilent Technologies | E4440A US40420937 Jul. 31,2017 | Jul. 15,2016
Preamplifier ANRITSU MHG648A M96057 Feb. 28,2018 | Feb. 1,2017
Loop antenna ROHDE&SCHWARZ | HFH2-Z2 892246/010 Feb. 28,2018 | Feb. 17,2017
Attenuator TDC TAT-43B-06 N/A(S209) May 31, 2017 | May 10, 2016
Biconical antenna Schwarzbeck VHA9103/BBA9106 2155 Jun. 30, 2017 Jun. 2, 2016
Log periodic antenna Schwarzbeck UHALP9108A 0560 Jun. 30, 2017 Jun. 2, 2016
Attenuator TME CFA-01NPJ-6 N/A(S275) Feb. 28,2018 | Feb. 3, 2017
Attenuator TME CFA-01NPJ-3 N/A(S272) Feb. 28,2018 | Feb. 2, 2017
Preamplifier TSJ MLA-100M18-B02-40 | 1929118 Feb. 28,2018 | Feb. 3, 2017
Attenuator AEROFLEX 26A-10 081217-08 May 31, 2017 | May 24, 2016
Double ridged guide antenna EMCO 3115 5205 Mar. 31,2018 | Mar. 15,2017
Double ridged guide antenna ETS LINDGREN 3117 00052315 Feb. 28,2018 | Feb. 23, 2017
Attenuator Agilent Technologies | 8491B MY39268633 Feb. 28,2018 | Feb. 2, 2017
Broad-Band Horn Antenna Schwarzbeck BBHA9170 BBHA9170189 Jun. 30, 2017 | Jun. 16, 2016
Preamplifier TSJ MLA-1840-B03-35 1240332 Jun. 30, 2017 | Jun. 16, 2016
Notch filter Micro-Tronics BRM50702 045 Apr. 30, 2017 Apr. 8, 2016
SUCOFLEX104/9m MY30037/4 Feb. 28,2018 | Feb. 3,2017
SUCOFLEX104/1m my24610/4 Feb. 28,2018 | Feb. 3,2017
SUHNER SUCOFLEX104/8m SN MY30031/4 Feb. 28,2018 | Feb. 2, 2017
Microwave cable SUCOFLEX104/1.5m | 322086/4 May 31, 2017 | May 10, 2016
SUCOFLEX104/1.5m | 317226/4 May 31, 2017 | May 10, 2016
SUCOFLEX104/7m 41625/6 Feb. 28,2018 | Feb. 3, 2017
PC DELL DIMENSION E521 75465BX N/A N/A
Software TOYO Corporation EP5/RE-AJ 0611193/v5.6.0 N/A N/A
Absorber RIKEN PFP30 N/A N/A N/A
3m Semi an-echoic Chamber TOKIN N/A N/A(9002-NSA) May 31, 2017 | May 11, 2016
3m Semi an-echoic Chamber TOKIN N/A N/A(9002-SVSWR) May 31,2017 | May 12, 2016
Conducted emission at mains port
Equipment Company Model No. Serial No. Cal. Due Cal. Date
EMI Receiver ROHDE&SCHWARZ | ESCI 100764 Aug. 31,2017 | Aug. 19,2016
Attenuator HUBER+SUHNER 6810.01.A N/A (S411) Feb. 28,2018 | Feb.2,2017
Line impedance stabilization Kyoritsu Electrical
KNW-407F 8-2003-1 Mar. 31,2018 | Mar. 13,2017
network for EUT Works, Ltd.
Coaxial cable FUJIKURA 5D-2W/4m N/A (S350) Feb. 28,2018 | Feb.2,2017
Coaxial cable FUJIKURA 5D-2W/1m N/A (S193) Feb. 28,2018 | Feb. 3, 2017
Coaxial cable SUHNER RG214/U/10m N/A (S194) Feb. 28,2018 | Feb. 3, 2017
PC DELL DIMENSION 75465BX N/A N/A
Software TOYO Corporation EP5/CE-AJ 0611193/V5.4.11 N/A N/A

*: The calibrations of the above equipment are traceable to NIST or equivalent standards of the reference organizations.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17130-0

FCC ID: JOYEA34
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Appendix B. Duty Cycle

[Plot & Calculation]

TUV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1
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Duty Cycle = Ton / (Ton + Toff) = 1364[us] / (1364[us] + 8[us]) =99.42[%]

Report number: JPD-TR-17130-0
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